Installation Instructions

4 mm Hex Wrench
8 ‘ 5 mm Hex Wrench
|_
9 1 M8 x 20mm Button ndboard
© Head Screw (6) .
= e
IS (-
T (D)
T (-
- @)
I . o)
L M6 x Joint c
2 &
- V Connector Screw (6) | O Footboard
)
NO)
QD)
[af)
J Pendant Holder
M8 x 45mm Button
A ..
.. P Head Screw (4) % Foot End Cart
5 5
2 (-
3 S
E B ° M8 Flat Washer (2) E Head End Cart
- O (Male)
© )
© t
- 5
0 a M8 Lock Nut (2) (HFE?T:jaFer;d Cart

1-833-649-7772 SonderCare

Safe. Healthy. Living.
3-80-002 Rev 1.0




Installation Instructions

Always Follow Instructions

Do Not Discard any Hardware

Always disconnect AC power before servicing Bed
CAUTION BED IS HEAVY!

fl\

TOP HEAVY

2 People Required

Improper Handling may result in serious injury

Always disconnect AC power before servicing Bed

Refer to owner's manual where appropriate

Contact SonderCare if further assistance is required

1-833-649-7772 SonderCare

Safe. Healthy. Living.
3-80-002 Rev 1.0



Installation Instructions

Bed may be delivered in the horizontal OR vertical positions
Cut and discard all stretch wrap
Place Head/Footboard box aside for later use
Position bed in a clear open space — if bed is in the vertical position, ensure no overhead obstructions
exist

X1

Using two persons, lower bed from either the horizontal or vertical transport positions to the normal use
position
Remove all additional packaging from bed (ALL stretch wrap and bubble wrap)
During lowering procedure, support bed from both sides to ensure bed
DOES NOT move unintentionally. Failure to do so may result in

SERIOUS INJURY.

1-833-649-7772 SonderCare

Safe. Healthy. Living.
3-80-002 Rev 1.0



Installation Instructions

3 X2
While bed is in the normal use position,
Remove both M8 x 35mm Button Head Screws from the head end cart
Remove Head End Cart (Female) and set aside
4 X1

Connect bed to an AC power source
While standing on the lower cross member of the Head End Cart (Male), raise bed to allow for removal to
the Cart

X1

Remove Head End Cart (Male)
Attach Head End Cart (Female) to Head End Cart (Male), using removed hardware and store for later use

1-833-649-7772 SonderCare

Safe. Healthy. Living.
3-80-002 Rev 1.0



Installation Instructions

6 X2
Remove Foot End Cart by using a 13mm wrench and 5mm Hex Key
Install hardware back into Foot End Cart and store for later use

7 X1

Remove Head/Footboards and hardware package from protective packaging

Discard packaging
~

8 - X6

16

Obtain six M6 x Joint Connector Screws
Align Headboard with mounting holes on bed frame
Insert all screws through Headboard and finger tighten to secure headboard to bed frame
Using a 4mm Hex Key, tighten hardware to ensure all fasteners are equally tight and fully seated

9 X1

Release foot deck extension locking mechanism (pull up and rotate half turn — both knobs) @
Extend foot deck extension to allow for greater working room

1-833-649-7772 SonderCare

Safe. Healthy. Living.
3-80-002 Rev 1.0




Installation Instructions

10 X2
Obtain six M8 x Button Head Screws
Align Footboard with mounting holes on bed frame
Insert all screws through Footboard and finger tighten to secure footboard to bed frame
Using a 5mm Hex Key fashion to ensure all fasteners are equally tight and fully seated
11 X1
12 X2

Obtain Mattress
Orient mattress with tie down straps at the foot end of the bed
Loop the velcro strap around foot end mattress keeper and back onto itself (Footboard removed for
clarity)

1-833-649-7772 SonderCare

Safe. Healthy. Living.
3-80-002 Rev 1.0




Installation Instructions

13 X1
l/
Obtain pendant holder
Install pendant holder onto middle section of rail (as shown)
Place pendant in pendant holder
14 X1

Position bed in the desired location

Depress brake pedal at foot end of bed to lock casters @
Position bed at desired height
Congratulations, bed is now ready to use!

1-833-649-7772 SonderCare

Safe. Healthy. Living.
3-80-002 Rev 1.0




